
 

 

June 8, 2022 
 
The Honorable Guy Guzzone, Chair 
Senate Budget and Taxation Committee 
Miller Senate Office Building, 3 West  
11 Bladen Street 
Annapolis, MD  21401-1991 
 
The Honorable Maggie McIntosh, Chair 
House Appropriations Committee 
Lowe House Office Building, Room 121 
6 Bladen Street 
Annapolis MD  21401-1991 
 
Dear Chair Guzzone and Chair McIntosh: 
 
The 2022 Joint Chairmen’s Report (JCR) required the Maryland Department of the Environment 
(MDE) to submit a report on the status of the Back River and Patapsco Wastewater Treatment 
Plants. The requested report is attached. 
 
Also attached, in response to the JCR, is a comprehensive assessment report completed by the 
Maryland Environmental Service based on their findings at the Back River Wastewater Treatment 
[...]
City Dewatering Operations Process Evaluation and Impact on Solids Management ............................ 20 
Septage Receiving Station- Evaluation and Condition Assessment .......................................................... 21 
Nutrient Removal ...................................................................................................................................... 22 
Unnecessary Work Arounds ...................................................................................................................... 23 
Process Laboratory Operations ................................................................................................................. 23 

Maintenance Assessment and Findings ................................................................ 23 

Asset Management / Inventory Control .................................................................................................... 23 
Workload .................................................................................................................................................... 24 
Preventive Maintenance Management ...................................................................................................... 24 
Procurement .............................................................................................................................................. 25 
Planning ..................................................................................................................................................... 25 

Staffing Assessment and Findings ........................................................................ 26 

Operations Supervision/Accountability/Culture ...................................................................................... 26 
Vacancies/Workload .................................................................................................................................. 27 



 

      

Hiring Practices ......................................................................................................................................... 28 
Operator Certification Process .................................................................................................................. 28 
Training/Cross Training Ops .................................................................................................................... 28 
Succession Planning .................................................................................................................................. 29 
Challenges of Working in the Back River WWTP Environment ............................................................... 29 

Comprehensive List of Process Equipment and Operational Status ..................... 29 

Environmental Compliance ................................................................................. 29 

Biosolids Management .............................................................................................................................. 30 
Overflows and Ponding ............................................................................................................................... 31 
Laboratory Procedures for In-House Process Sampling ........................................................................... 31 
Universal Waste ......................................................................................................................................... 32 

Safety .................................................................................................................... 32 

Improper Lock-out of Energized Equipment ............................................................................................ 33 
Inadequate Access to Emergency Response Equipment .......................................................................... 33 
Exposure to Biohazards and Bloodborne Pathogens ................................................................................ 33 
Areas with Hydrogen Sulfide (H2S) Buildup ............................................................................................. 33 
Unstable Working Surface Areas ............................................................................................................... 34 
Insufficient Lighting .................................................................................................................................. 34 
Operating Equipment in Manual Mode .................................................................................................... 34 
Cranes and Overhead Hoists ..................................................................................................................... 35 
Emergency Response Procedures .............................................................................................................. 35 
Confined Space Entry ................................................................................................................................ 35 
Lock-Out/Tag-Out ..................................................................................................................................... 36 
Respiratory Protection ............................................................................................................................... 37 
Chemical Handling Procedures ................................................................................................................. 37 
General Housekeeping ............................................................................................................................... 38 

Organizational Management ................................................................................ 38 

Communication ......................................................................................................................................... 38 
Responsiveness .......................................................................................................................................... 39 

Recommendations ............................................................................................... 40 

I. Back River WWTP – List of Recommended Improvements to Achieve NPDES Compliance, 
Ranked in Order of Importance. ............................................................................................................... 40 
II. Recommendations for Short-, Medium-, and Long-term Issues. .................................................... 42 
III. Staffing Recommendations ................................................................................................................. 47 

Conclusion ........................................................................................................... 49 

Appendices .......................................................................................................... 50 

Appendix A – MDE Directive .................................................................................................................... 50 
Appendix B – NPDES Discharge Permit ................................................................................................... 59 



 

      

Appendix C - Comprehensive Repair, Replacement, and Priority Lists ................................................... 99 
Appendix D - Daily Reports ...................................................................................................................... 114 

 



 

Page | 1  

 

BACK RIVER WASTEWATER TREATMENT PLANT 
ASSESSMENT REPORT 

Facility Design  
 
The Back River WWTP occupies a 466-acre site. It is designed to treat 180 million gallons per 
day (MGD) of wastewater and serves an estimated 1.3 million residents in a 140 square-mile 
area of Baltimore City and Baltimore County. It is the largest WWTP in the state. The plant is 
designed so that wastewater receives four levels of treatment: preliminary, primary, secondary, 
and tertiary. A process flow diagram of the facility is depicted in Figure 1. 

Preliminary Treatment (Headworks) 
The preliminary treatment process includes four course screens that remove large debris and six 
fine screen units. The fine screens remove smaller objects, which may clog or damage 
downstream pipes, pumps, or collection mechanisms. After fine screening, the flow enters the 
grit removal facility where eight grit classifiers remove heavier material like sand and grit. 
Screenings and grit are removed and transported for disposal to the Quarantine Road Sanitary 
Landfill. 

Primary Treatment 
Following preliminary treatment, the wastewater is distributed among 11 primary sedimentation 
tanks (nine are 170 ft. in diameter and two are 200 ft. in diameter) where large and denser 
suspended organic solids settle. These solids (primary sludge) are removed continuously by 
rotating scraper mechanisms. While the primary sludge removed from the tanks goes to solids 
processing, the clarified effluent proceeds to secondary treatment. 

Secondary Treatment 
Effluent from the primary treatment process, which still contains some dissolved and fine 
suspended solids, flows to the activated sludge process (secondary treatment). At the Back River 
WWTP, flow from primary treatment enters three fine-bubble-activated sludge facilities where a 
culture of microorganisms is maintained to absorb and metabolize organic pollutants. Air is 
continuously added to the aeration basins to meet the oxygen demand of the bacteria and other 
organisms that comprise activated sludge. After treatment, the activated sludge is then 
separated from the wastewater by sedimentation in secondary clarifiers, similar to those used in 
primary treatment. 

After sedimentation, a portion of the settled solids are then recycled back to the aeration basins 
in a form commonly referred to as return activated sludge. This maintains the required biomass 
concentration, while the excess sludge commonly referred to as waste activated sludge is 
pumped to additional solids handling processes and removed from the treatment system.  

All activated sludge facilities operate as biological nutrient removal facilities. This means that 
nutrients (nitrogen and phosphorus) are removed from the waste stream or converted to a less 
toxic form. Ammonia (NH3) is converted through nitrification into nitrate (NO3-) where the 
bacteria can remove it.  

To reduce the phosphorus loading to the Back River, the chemicals ferric chloride and polymer 
are added separately to the aeration tanks prior to secondary clarification. As an option, polymer 
can also be added to the effluent after secondary clarification. Together, these chemicals cause a 
precipitate to form that can be removed by sedimentation or during filtration. 



 

Page | 2  

 

Denitrification Filter Facility  
Secondary effluent then flows to the denitrification filter facility (DNF) for further nitrogen 
removal. The DNF facility consists of four “quads” of 13 filters each, for a total of 52 filters. The 
filters provide an anoxic environment for the bacteria to remove nitrogen through a process 
called denitrification. Methanol is fed to the filters as a carbon source to help the bacteria thrive 
and enhance the process. Through the denitrification process, nitrate (NO3) is converted into 
nitrogen gas (N2) and is released into the atmosphere, thus removing it from the wastewater 
stream.  

Sand Filtration Facility 
Flow then enters the sand filtration facility. This facility consists of 48 16 ft. x 16 ft. sand beds 
with a total filter surface area of slightly over two acres. The fine sand filtration process entraps 
any remaining solids particles on the filter bed to remove most of the suspended solids (and any 
remaining phosphorus) from the wastewater. The suspended solids are then automatically 
backwashed from the bed and recycled back to the influent of the activated sludge process. 

Final Treatment 
The final steps in the treatment process are disinfection using sodium hypochlorite (bleach), 
dechlorination by sodium bisulfite, and post-aeration. After filtration, the effluent passes 
through four separate three-pass chlorine contact tanks. Each chlorine contact tank provides a 
total volume of over three million gallons and provides additional chlorine contact/disinfection 
time. 

After chlorination, sodium bisulfite solution is added to neutralize the chlorine residual, thus 
minimizing the potential effects that chlorine, and compounds that form because of its addition, 
could have on aquatic life. 

Finally, the effluent spills down a step-dam cascade system where it is re-aerated. This treated 
effluent then passes through a 1,200 ft. long outfall pipe where it is discharged into Back River. 
Up to 50 MGD of the effluent is diverted to Outfall 002, located at the Tradepoint Atlantic 
property, where it had been used for cooling water when the property had an active steel mill.  



 

Page | 3  

 

 

 
Figure 1 – Process Flow Diagram, Back River WWTP 
 

Solids Treatment Processes 
Equally as important as the treatment of liquid wastewater is the handling of its by-product, 
sludge. At the Back River WWTP, solids receive three stages of handling prior to end use: 
thickening, stabilization, and dewatering. During normal operating protocols some of the 
treated, stabilized solids are sent to a privatized, onsite facility operated by a contractor 
(Synagro) to produce a dried, pelleted product that is sold as a slow-release fertilizer. As a 
second option, solids are also dewatered by the facility staff and sent to an off-site composting 
facility to produce a soil conditioner product.  

Thickening 
At the Back River WWTP, primary sludge is thickened by gravity sludge thickeners while waste-
activated sludge from the secondary clarifiers is thickened by gravity belt thickeners and/or the 
dissolved air floatation process. Up to eight gravity sludge thickeners are used to thicken 
primary sludge from a dilute liquid content to a thickened sludge concentration. 

Similarly, solids from secondary treatment, which are lighter and more readily floatable than 
primary solids, are processed through eight gravity belt thickeners and up to four air flotation 
thickeners. During the sludge thickening process, waste activated sludge, at a dilute liquid of 
0.8%, is thickened to a sludge solids concentration between 3-7% solids. 

Stabilization 
At the Back River WWTP, thickened sludge stabilization is currently achieved by first being 
pumped to an innovative, 2-million-gallon (MG) acid phase reactor vessel, then to two, 3 MG 
egg shaped anaerobic digesters and finally six 1.3 MG conventional high-rate anaerobic sludge 
digesters.  



 

Page | 4  

 

Anaerobic digestion (AD) is a microbiological treatment process where anaerobic bacteria 
decompose and stabilize the organic matter in the thickened sludge at an elevated temperature 
of 95oF. The goal of the AD stabilization process is to reduce pathogens in the incoming sludge 
to safe levels prior to reuse as a low-grade fertilizer. Consequently, this sludge stabilization 
process reduces the volume of the sludge by metabolizing volatile solid material while producing 
combustible gas as a by-product. Most of the biogas generated from the digesters is used to heat 
the digesters to its process temperature and produce heat for use in other areas in the WWTP. 
Reduction of sludge volume greatly reduces costs for handling of plant sludge. Once digested, 
the sludge that is treated to reduce pathogens by digestion is called biosolids. 

Dewatering 
After digestion, the biosolids are conditioned with polymer and dewatered in the facility’s 
centrifuges. These centrifuges use a large solid walled bowl with horizontal axis-rotation. 
Centrifugal forces developed by the rotation causes the denser solids to adhere to the bowl wall, 
which are then continuously scraped off by a helical screw conveyor. 

The solid bowl centrifuges concentrate the digested biosolids from a thick liquid slurry of 
approximately 3-5% solids content to a cake of 20-25% total solids content. Centrifugation also 
has the added benefit of reducing the tonnage of biosolids, thus reducing trucking and other 
handling costs for end use of the biosolids. 

Biosolids Management – End Use  
The digested biosolids from the plant are currently recycled using three methods. These include 
land application onto farmland, composting for marketing as a soil amendment and fertilizer, 
and heat drying to produce a dry pelletized product, which is also marketed as a fertilizer. A 
detailed flow diagram depicting the biosolids management processes is shown in Figure 2 below. 

 
Figure 2 – Process Flow Diagram, Back River WWTP Biosolids Management Process Flow Diagram 
(Courtesy, HDR Inc., “Baltimore City Comprehensive Biosolids Plan, 1/17”) 



 

Page | 5  

 

 

Operations, Maintenance, and Improvement Activities 
 
On March 27, 2022, the Secretary of the Environment, on behalf of MDE, issued a directive to 
MES. The directive stated:  

“The Secretary hereby directs that [MES] take charge of the Back River WWTP, 
including its operations, maintenance and improvement [of] functions in order to work 
with Baltimore City to ensure that Baltimore City meets the following objectives: 
protecting public and environmental health; abating any further nuisance; providing 
appropriate levels of qualified staff; conducting appropriate maintenance, 
improvements, and modifications; operating the Back River WWTP in compliance with 
all terms of the Back River Discharge Permit; and ceasing all unpermitted discharges 
from the Back River WWTP.” 

In response to this directive and to quickly resolve the most urgent problems at the Back River 
WWTP, MES immediately formed three teams of employees: an Operations Team, a 
Maintenance Team and a Safety and Environmental Compliance Team. These teams were 
supported by staff from MES’ Finance Group, Procurement Section, and from the Office of the 
Attorney General. 

Operations Team 
MES assembled an Operations Team of seasoned operators, led by an Environmental Systems 
supervisor, to begin working with the Back River WWTP operations staff. The team assessed the 
current operations staff’s capabilities, staffing levels, and reviewed all plant operations, to 
determine how they could immediately improve plant operations. The Operations Team is 
focused on operating procedures, supervision, and cross-training of operations staff. 

Maintenance Team 
The MES Maintenance Team immediately began working with the Back River WWTP 
maintenance supervisors to address the current maintenance staffing capabilities and the level 
of out-of-service equipment at the facility. The Maintenance Team used MES’ emergency 
procurement procedures authorized under state law to immediately begin 
repairing essential equipment. The MES Maintenance Team was supplemented with 
members of the Back River WWTP maintenance team, in addition to outside contractors 
specializing in wastewater equipment repair. The Maintenance Team continues to be focused on 
repairing out-of-service equipment, supervision, and preventive maintenance.  

Safety and Environmental Compliance Team 
The MES Safety and Environmental Compliance Team (Compliance Team) immediately began 
identifying any safety issues that would expose staff to hazards, and issues regarding the data 
collection and reporting of NPDES permit data for the Back River WWTP. The Compliance 
Team focused on improving lab procedures, lock out/tag out procedures (a protection system 
against unintentional exposure to hazardous energy from equipment and machinery), and 
insufficient lighting for nighttime operations, among other things. 

Assessment and Critical Success Factors 

With these three specialized teams in place, MES began meeting with and collecting information 
from the following groups between March 28 to June 1, 2022, to complete this assessment. 